

## Report Summary

---

**CLIENT:** VIKRANT EXTRUSIONS

**SAMPLE REGISTRATION DATE:** 03/09/2019

**TESTING COMPLETION DATE:** 29/11/2019

**SAMPLE DESCRIPTION:** Plastic film (Sample 2)– Laboratory Reference No. 11546857

**QUANTITY RECEIVED:** 1 roll

**TEST CONDUCTED:** ASTM –D6954: Exposing and Testing Plastics that Degrade in the Environment by Combination of Oxidation and Biodegradation-Tier 1

**REPORT NO.:** MUM/003182B/2019

---

Plastic film (Sample 2) was tested as per standard ASTM –D6954 Exposing and Testing Plastics that Degrade in the Environment by Combination of Oxidation and Biodegradation-Tier 1.

Plastic film (Sample 2) passed the Tier 1 in accordance to the conditions set forth in ASTM D6954, requires reaching 5 % or less elongation to break for film samples. Plastic film exhibited 3.61% elongation in 1500 hrs.

Authorized Signatory



Dhanashree Bhelose

Assistant Manager – Environment



**INTERTEK INDIA PRIVATE LIMITED,**

"F" wing, Tex Centre, Chandivali, Andheri (East) Mumbai – 400 072,

Tel : +91 22 42450100 Fax : +91 22 42450250

[www.intertek.com](http://www.intertek.com)